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Item Number ~ 71001, 72620, 72553

Callout Part Number Description
1 44455-2 Panel, Control 
2 17012-1 Knob, Control 
3 17074-1 Thermostat, Short Capillary 
4 1755901-1 Pilot light, Blue, 120V models
5 17489-1 Well, no drain
7 17508-1 Label, Control 
8 17076-3 Screw, M4 x 8mm 
9 44204-1 Heater, 120V, 700W 
9 44206-1 Heater, 220V/240V, 760W 

10 17018-3 Screw, 8-32 x 1/2” 
12 17868-1 “D” Shaped Heater Gasket 
13 17023-1 Cord 6ft, 120V, 10A, 5-15p 
13 17249-1 Cord 6ft, 220V/240V, Schuko 
14 17024-3 Strain Relief 
15 17650-1 Decal, Hand Tighten 
16 17950-1 Thermostat, Regulating 
17 17020-3 Screw, #6-32 x 1/2” 
18 17014-3 Screw, #10-32 x 5/8” 
20 17928-1 Universal Thermostat Bracket 
21 25438-1 Thermostat, Low Water (120V models)
22 17496-3 Screw, #6-32 x 1/4” 
23 17019-3 #6-32, Nut, KEPS 
24 17605-1 Label, Rating, Food Warmer
 44640-2 Wrapper, Satin Chrome
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Exploded View
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